



MAC320Q

Item No.	Type	Sub	Part No.	Description	Qty	Unit
001			HY00001088	TAPPING SCREW 4x19	4	PC.
002			HY00001009	CYLINDER HEAD COVER	2	PC.
003			HY00001010	PIPE HOLDER	2	PC.
004			HY00000967	PAN HEAD SCREW M4X12	8	PC.
005			HY00001006	FLAT WASHER 4	8	PC.
006			HY00001007	CRANK CASE COVER	2	PC.
007			HY00001008	ELBOW 10-R3/8	1	PC.
008			HY00001012	COLD START VALVE	1	PC.
009			HY00001023	CUSHION	4	PC.
010			HY00001090	HEX.NUT WITH FLANGE M8	4	PC.
011			HY00001024	CAP 16	1	PC.
012			HY00001036	MOTOR ASSEMBLY	1	PC.
013			HY00001030	AIR FILTER SET	1	PC.
		INC.		Item No. 49		PC.
014			HY00000981	HEX.SOCKET BUTTON HEAD SCREW M	6	PC.
015			HY00000980	HEX.NUT WITH FLANGE M6	6	PC.
016			HY00001027	REAR PANEL	1	PC.
017			HY00001092	TOTHED LOCK WASHER 6	1	PC.
018			HY00000980	HEX.NUT WITH FLANGE M6	6	PC.
019			HY00000981	HEX.SOCKET BUTTON HEAD SCREW M	9	PC.
020			HY00001026	FRONT PANEL	1	PC.
021			HY00000997	PRESSURE GAUGE	2	PC.
022			HY00000996	REGULATOR KNOB	1	PC.
023			HY00000337	QUICK COUPLER L NPT1/4	2	PC.
024			HY00001041	REGULATOR ASSEMBLY	1	PC.
025			HY00000999	SAFETY VALVE COMPLETE 10	1	PC.
026			HY00000995	ELBOW 10-NPT1/4	1	PC.
027			HY00001040	TUBE 10 SET	1	PC.
028			HY00000995	ELBOW 10-NPT1/4	1	PC.
029			HY00001028	POWER SUPPLY CORD	1	PC.
030			HY00001015	SWITCH ASSEMBLY	1	PC.
031			HY00001025	CORD	1	PC.
032			HY00001039	TUBE 6 SET	1	PC.
033			HY00001021	CHECK VALVE ASSY	1	PC.
034			HY00001038	PIPE 10 SET	1	PC.
035			HY00001017	WIRE CLIP	2	PC.
036			HY00001089	PAN HEAD SCREW M4X8	4	PC.
037			HY00001006	FLAT WASHER 4	4	PC.
038			HY00001018	CAPACITOR COVER	1	PC.
039			HY00001019	O-RING 41	2	PC.
040			HY00001020	CAPACITOR	1	PC.
041			HY00001037	TANK ASSEMBLY	1	PC.
042			HY00001001	CAP 17	2	PC.
043			HY00001000	DRAN VALVE	1	PC.
044			HY00001091	FLAT WASHER 6	4	PC.
045			HY00001002	RUBBER FOOT	4	PC.
046			HY00001003	BUSHING	4	PC.
047			HY00001013	FLAT WASHER 6	4	PC.
048			HY00001005	HEX.BOLT M6X16	4	PC.
049			HY00000970	AIR FILTER ELEMENT	1	PC.

**ACCESSORIES**

- Visit [www.makita.ca](http://www.makita.ca) for more accessories information -